Ls Valley Cover Torque Specs Guide 2022

Ls Valley Cover Torque Specs Guide 2022. Fuel injection fuel rail bolts: Search car torque specifications by engine or model

Employees Archives How to Guide 2022 from natureforelifehub.org

Engine mount heat shield nuts : Oil pan m8 bolts (pan to block & pan to front cover) / 18 oil pan m6 bolts (pan to rear cover) / 106 inch #'s oil pressure sensor / 15 oil pump to engine block bolts / 18 oil pump cover bolts / 106 inch #'s oil pump relief valve plug / 106 inch #'s oil pump screen nuts / 18 oil pump scren to oil pump bolt / 106 inch #'s Fuel injection fuel rail bolts:

Service Specifications − Engine Mechanical 03−15 Lexus Ls430 273W (Rm1049E) Torque Specification Part Tightened N·m Kgf·cm Ft·lbf Air Cleaner Assy X Body 5.0 51 44 In.·lbf Ecm Cover X Ecm Box 5.0 51 44 In.·lbf Vane Pump Assy X Cylinder Head Bolt Nut 39.2 43.1 400 440 29 32 Engine Mounting Bracket Front Lh X Cylinder Block 36 367 27

Engine front cover bolts : Engine mount through bolt nuts : 227 lbs w/ main caps

Intake Manifold Bolts (In Sequence) 89 Lb In:

First pass, tighten the m11 cylinder head bolts in sequence; Search car torque specifications by engine or model Intake manifold bolts (in sequence) 89 lb in:

Factory Ls Cover And Front Seal 2005 W/ Cam Sensor Provision Torque Specs:

Oil pan m8 bolts (pan to block & pan to front cover) / 18 oil pan m6 bolts (pan to rear cover) / 106 inch #'s oil pressure sensor / 15 oil pump to engine block bolts / 18 oil pump cover bolts / 106 inch #'s oil pump relief valve plug / 106 inch #'s oil pump screen nuts / 18 oil pump scren to oil pump bolt / 106 inch #'s 11mm x 20.0 x 155.5mm bolts: 11mm x 20.0 x 101.0 mm bolts:

Accelerator Control Cable Bracket Bolts:

Whenever you are looking to build your own ls swap or frankenstein ls heads and block combination, you will need the factory ls1 torque specifications to assemble your block correctly. (30 nm) second pass, tighten the m11 cylinder head bolts in sequence; Tighten the cylinder head bolts as follows:

Specification Metric English • Second Pass 35Y 26Lbft • Third Pass 55Y 41Lbft • Final Pass 70Y 52Lbft Connecting Bearing Cap To Connecting Rod Retaining Bolt (L98, Ls3, L76, L77) • First Pass 20Y 15Lbft • Second Pass +85Degrees Coolant Air Bleed Pipe And Hole Cover To Cylinder Head Retaining Bolt 12Y 106Lbin Coolant Temperature Sensor 20Y 15Lbft

25 nm 18 lb ft. Engine rear cover bolts : Torque converter bolt 63 n·m 47 lb ft transmission bolt (automatic transmission) 95 n·m 70 lb ft transmission bolt (manual transmission) 50 n·m 37 lb ft transmission cover bolt 12 n·m 106 lb in transmission fill tube bolt 50 n·m 37 lb ft transmission oil cooler line fitting 27 n·m 20 lb ft transmission support bolt 57 n·m 42 lb ft upper control arm nut 53 n·m

Leave a Reply

Your email address will not be published.